

亞東紀念醫院

Bladder Cancer

化學治療處方集

2008-08 制定

最近修改日期：2015-01

Bladder Cancer 化學治療處方參考集

2008-08 制定 2015-01 最後修定

【Gemcitabine】

Gemcitabine 1000mg/m², iv drip 30 mins, D1, D8, D15, every four weeks

【Gemcitabine-Cisplatin】

Gemcitabine 1000mg/m², iv drip 30 mins, D1, D8, D15

Cisplatin 70mg/m², iv drip 3hrs, D2

Repeated every 4 weeks

【Gemcitabine-Cisplatin, modified】

Gemcitabine 1000mg/m², iv drip 30 mins, D1, D8

Cisplatin 35mg/m², iv drip 3hrs, D1, D8

Repeated every 3 weeks

【Paclitaxel-Cisplatin】

Paclitaxel 80mg/m² iv drip 1hr, D1, D8

Cisplatin 35mg/m², iv drip, D1, D8

Repeated every 3 weeks

【Paclitaxel-Cisplatin+high-dose 5-FU/leucovorin (TP-HDFL)】

Paclitaxel 70mg/m² iv drip 1hr, D1, D8

[Cisplatin 35mg/m² + 5-FU 2000mg/m² + leucovorin 300mg/m²] in N/S 500ml, iv infusion 24hrs, D2, D9

Repeated every 3 weeks

【Weekly CCRT】

Cisplatin 30 mg/m² in N/S 250ml iv drip 2hrs, weekly, concomitant with radiotherapy.

References :

1. Journal of Clinical Oncology 1997; 5: 3394-8
2. Journal of Clinical Oncology 2000; 17:3068-3077
3. The Journal of Urology 2007; 177: 84-89